FCC TEST REPORT FG632813-02A

EROATOMN LAB.

Report No.

Vertical Polarization

Data: 7 File: D:¥Project\2007Q 1L ]11%632813-02\Part22HHSDPA.EMI (12}
0 Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
3
- 1 EWM
00 30 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (MHz)

Bite : [BCHOG-HT

Cemdition : LF-SFTRICTS VERTICAL
EUT : FLYBock PO/With 3 50 MR 775y Wlan/1 1ahe
: and BT
Poowrex o 1AW AH=
Model - FOG3Z13-02
Mode : HSDP4 Link+Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 @ 6l.6 -54.54 -41.34 -13.00 -41.40 -13.14 Peak
Z @ 148.0 -50.13 -37.153 -13.00 -42.00 -%.13 Peak
3@ 262.7 -49.33 -36.33 -13.00 -4Z2.08 -7.25 Peak
Data: 8 File: D:WProject 2007011116328 13-02\Part2ZHHSDPA.EMI (12}
= Lewvel (dBm) Date: 2007-01-30
FEC PART22:24
4
5

6

Ao N

-100

300 440. 580. 720. 860. 1000

Trace: (Discrete)

Frequency (MHz)

Site : (3CHOEHT
Condition : LEPURIOUS VERTICAL
EUT : FLYBack FU/With 3,50 MCST5v, Wlan/Llakg
: and BT
Foorex o LAV ae A0z
Model - FOG32R13-02
Mode : HEDPA Link+ fdapo
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBn dB dBm dBn dB
1 @ 374.9 -49.04 -36.94 -13.00 -43.09 -4 .85 Peak
2w 2324 49,00 36,90 -13.00 -4F, 16 -Z.94 Peak
[Ea BE6.8 -30.14 -26.14 -13.00 -38.30 -0.94 Peak |
4 2834.8 -13.49 -19.84  1.35 Peak
S 830.3 -32.90 -34.67  1.71 Peak
6 @ 957.3 -43.18 -30.18 -13.00 -45.50  Z.32 Peak
Remark:
1. #4:MS Signal
2. #5:BS Signal
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womonine. FCC TEST REPORT Report No. : FG632813-02A
Data: 9 File: D:\Project\2007Q1\ ]11632813-02\Part22HHSDPA.EMI (12)
i Lewvel (dBm) Date: 2007-01-30

FCC PART22:24

-35

0 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (WHr)

Site - BCHOG-HT

Condition . HF-SPURIOUS VERTIZAL

EOT : FLYBook PCAVIh 3 50 MCAT My, Wlan/11akg
: and BT

Fowex : 1A WaeB0H=

Model : PR3z

Mode : HADPA LinktAdaphor

Over Limit Read
Freq Level Limit Line Lewvel Factor Remark

WHz dBn dB dBm dBi dB

| @ 1o04.0 -54 .64 -41.64 -13.00 -53.85 -0.79 Peak
2w 1063.0 42,10 -35.10 -13.00 -47.31 -0.79 Peak
3@ 1108.0 -51.89 -38.89 -13.00 -51.16 -0.73 Peak
4 @ 1198.0 -50.06 -37.06 -13.00 -49.34 -0.72 Peak
2@ 1278.0 -53.38 -40.58 -13.00 -52.74 -0.83 Peak
6 @ 1334.0 -44.03 -31.05 -13.00 -43.23 -0.80 Peak
7@ 1388.0 -51.13 -38.13 -13.00 -50.20 -0.93 Peak
3o 1564.0 -36.75 -43.75 -13.00 -56.05 -0.70 Peak
9 @ 1598.0 -531.18 -38.18 -13.00 -30.51 -0.67 Peak
0@ 1664.0 -54.32 -41.32 -13.00 -53.84 -0.48 Peak
11 a 1708.0 -55.62 -42.62 -13.00 -53.20 -0.42 Peak
12 @ 1764.0 -56.23 -43.25 -15.00 -53.87 -0.36 Peak
13 @ 1998.0 -56.75 -43.75 -13.00 -56.05 -0.69 Peak
14 @ 2268.0 -34.07 -41.07 -13.00 -55.74  1.68 Peak
Data: 10 File: D:¥Projecti2007Q 141116328 13-02\Part22HHSDPA.EMI (12}
i Lewvel (dBm) Date: 2007-01-30
FCC PART22/24
-35
9 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Bite : BCHE-HT
Condition - HE-BFURIOUR VERTICAL
EOT : FL¥Eook PCMAVIth 350 MORTHw, Wlan/llabe
:and BT
Pouwrax o 1AW AH=
Madel - POGSZR150
Maode : HEDPA Lindet Sdaphor

Remark There is no more obvious emission except the listings above.
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FCC TEST REPORT Report No. : FG632813-02A

4.6.5.7 Mode 7
Horizontal Polarization
Data: 1 File: D:WProjecti2007Q141)1]¥632813-02\Part24EWCDMAEMI (20)
o Lewvel (dBm) Date: 2007-01-30
FEC PART22:24
50| 2 g
4 5 W
&
4 30 84. 138. 192, 246. 300
Trace: (Discrete) Freguancy (k)
Site : BCHGE-HY
Clomdition . LFSFURICNE HORIACHTAL
EOT idY]B?i%ok FCAVIh 550 MCET v, Wlan/Llabg
Fevrs ¢ 1A0Van ez
Model - FOG3ZA13-02
Mode : WACDMA Link+ Adaphor
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
1 @ 30.0 4796 -34.76 -13.00 -48.12 0.36 Peak
Z @ 34.6 -51.15 -38.15 -13.00 -48.46 -Z.69 Peak
;@ 23,02 -65.96 -32.96 -13.00 -53.34 -12.4Z2 Peak
4@ 60.2 -58.16 -45.16 -13.00 -45.77 -12.39 Peak
a2 @ 160.7 -58.98 -45.98 -13.00 -46.04 -1Z2.94 Peak
@ Z70.8 -49.45 -36.45 -13.00 -38.30 -10.95 Peak
Data: 2 File: D:WProject\2007014L 1116328 13-02\Part24EWNCDMA.EMI (20)
o Lewvel (dBm) Date: 2007-01-30

FCC PART22/24

MM 3 NEETPRVTRN VW

o 300 440. 580. 720. 860. 1000

Trace: (Discrete) Fraquancy (miiz)

Bite - BCHOGHY

Coondition : LFFURICIE HORIAONTAL

EOT : FLY¥Book PCAVIh 3 50 MCATHer, Wlan/11ake
: and BT

Fowrex : 1A WasBlH=

Model : P32z

Mode : WCDMA Lanket Adaptox

Over Limit Read
Freq Lewel Limit Line Level Factor Remark

WHz dBn dB dBm dBm dB

| @ 313.3 -52.11 -39.11 -13.00 -42.63 -9.48 Peak

2@ 400.8 -51.82 -38.82 -13.00 -45.33 -6.49 Peak

3@ 233.8 -53.65 -40.65 -13.00 -48.09 -4.66 Peak

4@ B66.8 -48.03 -33.05 -13.00 -44.98 -3.06 Peak

3@ a01.3 -50.12 -37.12 -13.00 -49.40 -0.72 Peak

6 @ 957.3 -47.18 -34.18 -13.00 -47.01 -0_17 Peak
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womonine. FCC TEST REPORT Report No. : FG632813-02A
Data: 3 File: D:WProject\2007Q141 J11632813-02\Part24EWNCDMA.EMI (20)
: Lewvel (dBm) Date: 2007-01-30
FCC PART22/24
11
-35
12
19
"l 1000 1400. 1800. 2200, 2600. 3000

Trace: (Discrete) Frequency (MHz)

Bite - [BCHOGHT

Condition - HE-SPURIOUS HORLAONTAL

EOT : FLYBook PCAWIth 3 50 MCAT My, Wlan/11akg
:and BT

Powex o 1A WacB0H=

Model - Poe3ZR1s{R

Mode : WCDMA Linlet Adaptox

Over Limit Read
Freq Level Limit Line Level Factor Remartk

WHz dBn dB dBm dBin dB

| @ 1064.0 -44.79 -31.79 -13.00 -46.43  1.64 Peak
2@ 1194.0 -48 .07 -35.9Y -13.00 -50.34  1.37 Peak
3@ 1298.0 -52.91 -39.91 -13.00 -54.00 1.09 Peak
4 @ 1334.0 -41.66 -28.66 -13.00 -4Z2.61 0.96 Peak
o 1388.0 -35.84 -42.84 -13.00 -56.38 0.74 Peak
b @ 1564.0 -54.09 -41.09 -13.00 -54.50 0.41 Peak
7@ 1588.0 -54.62 -41.62 -13.00 -54.99  0.37 Peak
8 e 1708.0 -53.66 -40.66 -13.00 -53.74 0.08 Peak
9@ 1734.0 -55.07 -42.07 -13.00 -53.10 0.0Z Peak
10 a 1768.0 -55.88 -42.88 -13.00 -35.81 -0.07 Peak
11 a 1874.0 -33.90 -33.39  -0.31 Peak
12 @ 1958.0 -47.78 -46.67  -1.11 Peak
13 @ 2288 .0 -56.99 -43.99 -13.00 -537.76  0.77 Peak
Remark:
1. #11:. MS Signal
2. #12: BS Signal
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Data: 4 File: D:Project20070Q14T 11116328 13-02\Part24EWNCDMAEMI (20)
0 Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35
1
-70
3000 3400, 3800, 4200. 4600 5000

Trace: (Discrete) Frequency (MHz)
Site : MCHG-HY
Clemdition : HF-SPURIOUS HORIZONTAL
EUT : FLYBock PC/AWith 3 503 MCR 775y, Wlan/11she

: amd BT
Pourax o 1AW AH=
Model : FaaaZa13m
Mode : WACDMA4 Link+ Adaphor
Over Limit Read
Freq Level Limit Line Level Factor Remartk
WHz dBm db dBn dBin dB
| @ 3764.0 -49.82 -36.82 -13.00 -57.75 7.92 Peak
Data: 5 File: D:WProjecti2007Q141)1]%632813-02\Part24EWCDMA.EMI (20)
b Lewel (dBm) Date: 2007-01-30
FCC PART22:24

-35

WMWWMMMW

L 5000 5400, 5800, 6200, GO0, 7000

Trace: (Discrete) Frequency (MHz)

Bite - BCHOG-HT

Condition : HF-SFURIOUS HORTAONTAL

EUT : id'fg?ok PCAWith 3,50 MCET75v, Wlan/Labg

Forwex ¢ 120 e oHz

Model . Fae3zEl302

Mode : WODMA Linde+ Adaptox
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woroniss. FCC TEST REPORT

Report

No. : FG632813-02A

Vertical Polarization

Data: 11
i Lewvel (dBm)

File: D:\Projectt2007Q14L) 1116328 13-02\Part24EWWCDMA.EMI (20)

Date: 2007-01-30

FECPART22:24
3
- i EWM
100 30 84, 138. 192, 246. 300

Trace: (Discrete)

Frequency (MHz)

St : MCHG-HT
Clemdition : LF-SFTRICTS VERTICAL
EUT : FLYBock PO/With 3 50 MR 775y Wlan/1 1ahe
: and BT
Poowex o AW MH=
Model - FOG3ZE13-02
Mode : WACDMA Link+ Adapho
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
| @ 6l.6 -54.81 -41.81 -13.00 -41.66 -13.14 Peak
Z @ 149.9 -50.56 -37.36 -13.00 -42.42 -8.14 Peak
3@ Z71.4 -48.98 -35.98 -13.00 -41.92 -7.06 Peak
Data: 12 File: D:WProjecti2007Q141)1]%632813-02\Part24EWCDMA.EMI (20)
i Lewel (dBm) Date: 2007-01-30
FEC PART22:24
2 A
g
4
-50 /\‘JJWQ L\N\,JWMWK*J
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : MCHG-HT
Clemdition : LFSFTRICTE VERTICAL
EUT : FLYBock POAWith 3 50 MR 775y, Wlan/11she
: and BT
Pourax o 1AW A=
Model . Faeazalan
Mode : WACDMA Link+ Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm db dBm dBm dB
| @ 374.9 -49 .88 -36.88 -13.00 -43.03 -4.85 Peak
Z @ 532.4 -50.98 -37.93 -13.00 -48.24 -Z.74 Peak
;@ 66,8 -42.31 -29.31 -13.00 -41.37 -0.94 Peak
4@ T21.4 -48.33 -35.33 -13.00 -48.22 -0.11 Peak
aa agl.3 -46.34 -33.54 -13.00 -48.42  1.87 Peak
@ Q57.3 -41.46 -Z28.46 -13.00 -43.78 2.32 Peak
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womonine. FCC TEST REPORT Report No. : FG632813-02A
Data: 13 File: D:WProject 00701 ]11\632813-02\Part24EWWCDMA_EMI {20)
o Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
11
-35
12
+2
1415
70 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Bite - BCHHY
Condition . HF-3PURICUS VERTICAL
EOT id'fg?ok FCAVIh 550 MCET v, Wlan/Llabg
Forwes ¢ 120ac/oHz
Madel : Pzl
Made © WODMA Linkt Adaphor

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

Wiz dBm dB dEn dBn dB

| @ 1064.0 -45.11 -32.11 -13.00 -44.32 -0.79 Peak
Z @ 1108.0 -47 .46 -34.46 -13.00 -46.73 -0.73 Peak
3@ 1194 .0 -49 .83 -36.83 -13.00 -49.11 -0.72 Peak
1278 .0 52 20 -30.20 -13.00 -51.37 -0.83 Pealk
5 @ 1334.0 -40,67 -27.67 -13.00 -30.87 -0.80 Peak |
o a 138¢.0 -532.61 -39.61 -13.00 -51.68 -0.93 Peak
7@ 1444.0 -54 .65 -41.65 -13.00 -53.72 -0.90 Peak
g @ 1564 .0 -48 .83 -35.83 -13.00 -48.14 -0.70 Peak
g a@ 1604.0 -51.10 -38.10 -13.00 -50.57 -0.54 Peak
10 @ 1706.0 -52.94 -39.94 -13.00 -52Z.52 -0.4Z2 Peak
11 @ 1878.0 -31.08 -30.6%8  -0.40 Peak
12 @ 1928.0 -40.88 -40.29  -0.60 Peak
13 @ 2234.0 -51.30 -38.30 -13.00 -52.91 1.61 Peak
14 @ 2378.0 -25.44 -42.44 -13.00 -57.26 1.81 Peak
15 @ 2434 .0 -56.01 -43.01 -13.00 -58.03  2.01 Peak
Remark:
1. #11:. MS Signal
2. #12: BS Signal
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Data: 14 File: D:WProject2007Q1L 116328 13-02Part24EWCDMAEMI (20)
0 Level (dBm) Date: 2007-01-30
FCC PART22:24
-35
1
-70
3000 3400, 3800. 4200. 4600, 5000

Trace: (Discrete) Freduency (MHe)
Site : BCHG-HY
Clomdition . HF-SFURIONS VERTICAL
EOT E idY]B?i?ok FCAVIh 550 MCET v, Wlan/Llabg
Fonwes ¢ 120 e oHz
Model : FEEsZEls-12
Mode : WACDMA Link+ Adapho

Over Limit Read
Freq Lewel Limit Line Level Factor Remark
WHz dEm dB dBn dBm dB
1 @ 3764.0 -48 .46 -35.46 -13.00 -55.09  6.64 Peak
Data: 15 File: D:WProject2007Q14L111\6322813-02Part24EWWCDMAEMI (20)
& Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35

M

0 5000 5400. 5800. 6200. 6600. 7000

Trace: (Discrete) FEEquEncy (Miz)

Bite : BCHOGHT

Coondition : HF-SFURIOUE VERTICAL

EOT : FLYEock FCARIh 350 MCET 5w, Wlan/11ake
: and BT

Famrex + 1A0WVae B0H=

Model : P3RS 02

Mode : WCDMA Linket Adaptox

Remark There is no more obvious emission except the listings above.
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wamronn. FCC TEST REPORT Report No. : FG632813-02A
4.6.5.8 Mode 8
Horizontal Polarization
Data: 1 File: D:\Project 20070141 111632813-02\Part24E\HSDPA.EMI (20)
i Lewvel (dBm) Date; 2007-01-30

FCC PART22:24

“ 1 2 %

e 30 84, 138. 192, 246. 300

Trace: (Discrete) Fraguancy Mty

Fite : IBCHGHT
Condition : LF-SFURICTE HORIZOMTAL
EUT : FLYBock FC/MWith 3 50 MCR 775, Wlan/11ahg
: and BT
Pourax o AW AH=
Model . FaGaza1a
Mode : HEDPA4 Link+ Adapho
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
1 60.2 -539.06 -46.06 -13.00 -46.67 -1Z2.30 Peak
2 133.4 -59.38 -46.38 -13.00 -46.53 -12.85 Peak
3 239.0 -61.795 -48.75 -13.00 -49.70 -1Z.05 Peak
4@ Z70.8 -49 .50 -36.50 -13.00 -38.30 -10.93 Peak
Data: 2 File: D:Projectt2007Q14L 1116328 13-02\Part24EHSDPA.EMI (20}
o Lewvel (dBm) Date: 2007-01-30

FCC PART22/24

5O |1 TS 3 5} 7 w

s 300 440. 580. 720. 860. 1000

Trace: (Discrete) Frequency (MHz)

Site - (BCHOGHT
Condition : LF$PURICTS HORTZONTAL
EUT - FLYBiock PCWith 3 503 MCATHv, Wlan/11abg
: and BT
Pourax o 1AW A=
Medel : FOGI2R13-4012
Mcde . HEDPA Link+ Adepo
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBn dB dBn dBn dB
1 318.9 -52.27 -30.27 -13.00 -43.00 -9.28 Peak
2 374.9 -51.81 -38.81 -13.00 -44 .48 -7.34 Peak
3 400.8 -51.80 -35.80 -13.00 -45.32 -6.49 Peak
4 232.4 -54.44 -41.44 -13.00 -49.77 -4 .67 Peak
0w bR6.8 -47.78 -34.78 -13.00 -44.72 -3.06 Peak
3] 212.4 -51.67 -38.67 -13.00 -50.10 -1.57 Peak
7 agl.3 -51.73 -38.73 -13.00 -51.01 -0.72 Peak
g @ Q57,3 -48.72 -35.72 -13.00 -48.55 -0.17 Peak
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sonronine. FCC TEST REPORT Report No. : FG632813-02A
Data: 3 File: D:Project\2007014L 1116328 13-02\Part24EHSDPA.EMI (20}
d Lewvel (dBm) Date: 2007-01-30
FCC PARTZ22/24
8
-35
t]
HD 1000 1400. 1800. 2200. 2600. J000
Trace: (Discrete) FEEqUEncy (i)
Fite : IBCHGHT
Condition : HF-3PURICUS HORIZONTAL
EOT id.fg?:k FCAVh 550 MCETEv, Wlan/Llabg
Forwes ¢ 120Vac/ElHz
Model . FOG3ZB13-02
Mode : HSDP4 Link+Adaptor
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
| @ 1064.0 -45.22 -32.22 -13.00 -46.86 1.64 Peak
Z @ 1194.0 -48 .79 -35.79 -13.00 -50.16 1.37 Peak
3 1278.0 -53.02 -40.02 -13.00 -54.11 1.09 Peak
4 @ 1334.0 -41.30 -28.30 -13.00 -42.26 0.96 Peak
3 1564.0 -53.60 -40.60 -13.00 -54.01 0.41 Peak
5] 1664 .0 -55.41 -42.41 -13.00 -55.63 0.22 Peak
7 1764.0 -534 .42 -41.42 -13.00 -54.33 -0.07 Peak
g @ 1874.0 -33.30 -32.78  -0.51 Peak
Q@ 1928.0 -48.46 -47.35  -1.11 Peak
Remark:
1. #8: MS Signal
2. #9:BS Signal
Data: 4 File: D:WProject 2007011116328 13-02\Part24EHSDPA.EMI (20}
g Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35
1
#9 3000 3400, 3800. 4200. 4600, 5000
Trace: (Discrete) Frequency (MHe)
Fite : IBCHGHT
Condition : HF-ZPURICUE HORIZONTAL
EOT idYg%Ok FCAVh 550 MO, Wlan/Llabg
Feoret ¢ LATVan il
Model - FOG3Z13-02
Mode : HSDP4 Linkt Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 @ 3764.0 -48.Y3 -35.753 -13.00 -56.66  7.0Z2 Peak
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Dat File: D:\Project?007Q 1%L )1[%632813-02\Part24E\HSDPA.EMI (20)

arh
0 Lewvel ((dBm) Date: 2007-01-30

FCC PART22:24

-35

MMWWWWMW

A0 5000 5400. 5800, 6200, G600, 7000
Trace: (Discrete) Frequency (MHz)
Site - (BCHOGHT
Cendition - HFSPURIOUS HORIZONTAL
EUT 5 id‘fg?jk PCWith 3 50 MORTHv, Wlan1 1abg
Frore ¢ 1A an kil
Model - FOa2R13-02
Mede - HEDPA Link+ Adepto
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wamronn. FCC TEST REPORT Report No. : FG632813-02A
Vertical Polarization
Data: 11 File: D:Project2007Q1L]11\632813-02\Part24EHSDPA.EMI (20}
o Lewvel (dBm) Drate: 2007-01-30
FEC PART22/24
3 3

-50 1 ww

=100 30 84. 138. 192, 246. 300

Trace: (Discrete) Frequency (MHz)

ite : [BCHEHY
Cendition : LF-gFURICUS VERTICAL
EUT : FLYBock FC/With 3 50 MR 775, Wlan/1 1ahg
:and BT
Poowex o 1AW AH=
Model - FOG3Za13-02
Mode : HSDP4 Link+Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 60.8 -34.06 -41.06 -13.00 -40.78 -13.28 Peak
Z 148.5 -50.87 -37.87 -13.00 -42.74 -5.13 Peak
3@ 271.4 -49.18 -36.18 -13.00 -42.12 -7.06 Peak
Data: 12 File: D:WProjecti20070Q141)1]%632813-02\Part24E\HSDPA.EMI (20)
i Lewel (dBm) Date: 2007-01-30

FEC PART22/24

g

N S A

=108 300 440. 580. 720. 860. 1000

Trace: (Discrete) Frequency (MHz)

Site : (3CHOEHY
Condition : LESFURIOUS VERTICAL
EUT : FLYBiock FC/With 3,50 MCAT75v, Wlan/11abg
: and BT
Poowrex o 1AW MH=
Medel : FOI2R13-02
Mede - HEDPA Linktfdspho
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
WHz dBn dB dBn dBn dB
1 311.9 -53.78 -40.78 -13.00 -47.59 -6.19 Peak
2w 374.9 -49.26 -36.26 -13.00 -44.41 -4.85 Peak
3 430.9 -53.65 -40.65 -13.00 -49.69 -3.06 Peak
4 5324 50,67 37 67 -13.00 47 .92 -2 Y4 Peak
[5a 665 .4 -30.81 -26.81 -13.00 -38.85 -0.95 Peak
3 721.4 -51.07 -35.07 -13.00 -50.96 -0.11 Peak
T @ 799.8 -42.,91 -35.91 -13.00 -49.98  1.07 Peak
2w 03,4 -47.62 -34.62 -13.00 -49.50  1.89 Peak
9w 957.3 -44.03 -31.03 -13.00 -46.35  2.32 Peak
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Data: 13 File: D:WProject20070Q1%L111\632813-02\Part24EHSDPA.EMI (20}
. Lewvel (dBm) Date: 2007-01-30
FCC PART22/24
q
-35
10
12
i |
10 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : [BCHOBHT
Condition : HF-SFURIOUS VERTICAL
EUT : &d‘z‘g%ﬂk FC AWt 3,50 MCET v, Wlan/l1she
Fevrs ¢ 1A0Van ez
Mol © FOAZR13-02
Mede . HEDFA Link+ Adapto
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBn dB dBm dBm dB
1 @ 1068.0 -47.31 -34.31 -13.00 -46.53 -0.79 Peak
2 1108.0 -50.10 -37.10 -13.00 -49.37 -0.73 Peak
3 1194.0 -49.58 -36.58 -13.00 -4%.86 -0.72 Peak
4 1278.0 -50.95 -37.95 -13.00 -50.12 -0.83 Peak
5@ 1334.0 -42.22 -29.22 -13.00 -41.42 -0.80 Peak
3] 1564 .0 -50.47 -37.47 -13.00 -49.77 -0.70 Peak
7 1664 .0 -53.60 -40.69 -13.00 -53.21 -0.48 Peak
g 1714.0 -53.93 -40.93 -13.00 -53.51 -0.42 Peak
9@ 1884 .0 -30.56 -30.06  -0.50 Peak
10 @ 1958 .0 -40.62 -40.03  -0.60 Peak
11 2234 .0 -53.22 -40.22 -13.00 -54.83 1.61 Peak
12 2288.0 -49 .52 -36.52 -13.00 -51.19 1.67 Peak
Remark:
1. #9: MS Signal
2. #10: BS Signal
Data: 14 File: D:WProjecti2007Q14L)1]%632813-02\Part24EHSDPA.EMI (20)
b Lewel (dBm) Date: 2007-01-30
FCC PART22:24
-35
1
HD 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site : DBCHOAHT
Condition . HFSPURIOUS VERTICAL
EUT : id'fg%ok FC /Wit 3,50 MCETv, Wlan/lshe
Forwex ¢ 120 e oHz
Model : FoaZa102
Mede : HEDPA Link+ Adapto
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
Wiz dBn dB dBn dBn dB
1 @ 3764.0 -49.03 -36.03 -13.00 -55.67 6.64 Peak
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Dat File: D:\Projecti2007Q14L) 116328 13-02\Part24EHSDPA.EMI (20)

a: 15
i Lewvel (dBm) Date: 2007-01-30

FCC PART22:24

-35

WMWW—WWM

e 5000 5400. 5800. 6200. 6600, 7000

Trace: (Discrete) FraguEncy NIty

Bite - BCHOGHY

Condition : HF-SPURIOUS VERTEZAL

EOT : FLYBook PCAVIh 3 50 MCATHer, Wlan/11akg
: and BT

Fowex : 1A WacBlH=

Model : POR3ZRIsI2

Mode : HEDPA Linktfdaphor

Remark There is no more obvious emission except the listings above.
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Report No.

FG632813-02A

4.6.5.9 Mode 9

Horizontal Polarization

Data: 1

File: D:\Projecti2007 014116328 13-02\Part22H\C o-location\GSM+BT.EMI

Date: &B%’?-IJB- 16

Level (dBm
0 i 1]
FCC PART22:24
-50
1 3 3
00 30 a4, 138. 192, 246. 300

Frequency (MHz)

Trace: {Discrete}

Site D3CHDE-HY
Comdi tion LE-EPURTOUS WORTZONTAL
ENT FLVE%$|: PC/Rith 3, 56 MCETT5y, Rland| labg
Power ?E%‘facx’ﬁ Wz
Hadel TG B3E6I5-D2
Hnde GSM RS0 Link;ChlG3+ET Link+Adaptor
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L 79.68 -b0. 63 -46.68 -13.00 -47.38 -1Z2. 32 Peak
2z 163, 38 -60, 98 -47.98 -13.00 -48.00 -1Z, 98 Peak
3 272,73 -H8. 86 -45. 96 -13.00 -48. 08 -10. 88 Peak
Data: 2 File: D:\Projecti20070Q 1L 116328 13-02Part22H\C o-location\GSM+BT.EMI (12)
OLW\':.‘l {dBmy} Date; 2007-03-16
FCC PART22/24
3
2
i
190 350 140, 580. 720. 860. 1000
Trace: (Discrete) Frequency {MHz)
Site : DICHDE-RY
Comdi tiom LF-SFURTOUS WORTZONTAL
ENT Fma%$k PC/Rith 4, 56 MCET75y, Rland| labg
Power ?E%‘Iacfﬁ [Hz
Hode! FC BEEGIS-D2
Hode GSH RS0 Link;ChlG3+ET Link+Adaptor
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
L 316,40 -bB. 35 -43.3b -[3.00 -46.34 -9.4] Peak
2z 836, 90 -48. 45 47,12 -1.33 Peak
3@ 380, 30 -38. 560 -37.58 -0.8] Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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Report No.

FG632813-02A

Site

Comdi tion
ENT

Power
Undel

fnde

3 O s O 00—

Dat

-35

-T0

ad
o Lewvel {dBm}

File: D:\Projecti20070 141 1116328 13-02\Part 22H\Co-locationiGSM+BT.EMI (12

Date: 2007-03-16

FCC PART22:24

1000

Trace: {Discrete}

1400,

¢ DICHDG-RY

1 HF-SPURTOTS RORTZONTAL
: FLYEBook PCARith 3, 50 MCETTSv, Rlan/|labg
. and ET

v 120Vac/B0Nz

v FG BIZEIG-

1800.

2200, 2600, 3000

Frequency (MHz)

! nz
¢ GSM BED Tink;ChIBZ+ET Link+idaptor

T8

8

Remark:
1. #7: BT Signal

Site

Comdi tion
ENT

Pawer
Undel

fnde

Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEn dEm dE
1000, 00 -50, 49 -37.49 -13.00 -52.29 |.80 Peak
1054, 00 -48.63 -35.83 -13.00 -50.33  [.7l Peak
1084, 00 -50, 80 -37.80 -13.00 -6Z. 44 |, 64 Peak
1254, 00 -53.33 -40.33 -13.00 -54.53 [, 20 Peak
1334, 00 -bb. 23 -42.23 -13.00 -56. 19 0.896 Peak
1674, 00 -55, 45 -42,45 -13.00 -55.6T7 0,22 Peak
2474, 00 -19. 13 -20.28 .16 Peak
2008, 00 -49, 42 -36.42 -13.00 -50.62 |.20 Peak

Data: 4

0

-35

-0

i b
Level {dBmj)

File: D:\Projecti2007Q 141 J1[\632813-02\Part22H\Co-location\GSM+BT.EMI (12)

Date: 2007-03-16

FCCPART22:24

3000

Trace: {Discrete}

v FCOBIERIG-D2
¢ GSM RS0 Tink;ChIBQ+ET Link+idaptor

3400,

o DECHDE-BY
¢ HF=SPURTQUS RORTZONTAL
 FL¥Egok PCA®ith &, 56 MCEVFSv, Rlan|labg

¢ and ET
v 120Vac/ BNz

3800,

4200, 4600, 5000

Frequency (MHz)

Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEn dEm dE

4804, 00 -43. 21 -30.21 -13.00 -54.85 [L.75 Peak

SPORTON International Inc.
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Data: 5 File: D:\Projecti2007Q 1%L 1116328 13-02\Part22H\C o-location\GSM+BT.EMI %120)
DLeveI {dBm}) Date; 2007-03-16

FCC PART22/24

W

7o 5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete} Frequency (MHz)
Site ¢ DECHDB-RY
Candi tion . WF-SPURTOUS RORTZONTAL
EOT . FLYEggh PC/Rith % 5G MCR775w, Rlans|labg
and ET
Power v 130Vac BNz
Hodel v FG OBJERIG-DE
Hode v GSH RS0 Link:ChIG9+ET Link+Adaptor
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Vertical Polarization

Data: 7 File: D:\Projectt2007 Q141 ]1]'6328 13-02\Part22HWC o-location\GSM+BT.EMI (12
0 Level {dBm} Date: 2007-03-16
FCC PART22:24
50 1 2 3
A 30 84. 138. 192, 246. 300

Frequency {MHz)

Site
Condi tion
BT

Trace: (Discrete}

DICHDG-RY

LE-SFURTOUS YERTTCAL

FLYBook PCARith 3, 5G MCETTHw, ®lans| labg
ET

Power ?E%‘facx’ﬁ Mz
Hadel FG 632615-02
Hode GSM B0 Link;ChIBA+BT Link+Adaptor o
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
L T9.688 -53.81 -40.681 -13.00 -42. 98 -10, 83 Peak
2 182,03 -52. 16 -38. 16 -13.00 -43.9] -8 25 Peak
3 271,38 -54. 7L -41.71 -13.00 -47.65 -T7.06 Peak
Data: 8 File: D:\Project\20070Q 1L 116328 13-02'Part22H\Co-location\GSM+BT.EMI (12)
d Lewvel (dBmj} Date: 2007-03-16
FCC PART22/24
3
1 2
-190 350 440. 580. 720. 860. 1000
Trace: (Discrete} Frequency (MHz)
Site ¢ DICHDE-RY
Comdi tion LF-SPURTOUS YERTTCAL
EOT FLYBook PC/Rith 3, 5G MCE775v, Rlan/|labg
Power TE%VEL’B [z
Hodel FG H32615-D2
Hode GEY BS0 Tink;ChIBA+BT Link+Adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
L 00,40 -47.32 -34.32 -13.00 -46.89 -0.43 Peak
2 836. 90 -45, 15 -46.51 .36 Peak
3@ 880, 30 -29. 94 -3L.65 1.7l Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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Data: 9 File: D:\Projecti20070Q 1116328 13-02\Part22HWC o-location\GSM+BT.EMI (12)
o Lewvel (dBm} Date: 2007-03-16
FCC PART22/24
9
-35
. 10
7 g
2 i3]
- B

-7

1000 1400, 1800. 2200. 2600, 3000

Site
Comd i tion
ENT

Power ; ?E%Yaciﬁﬂﬂz
Yoz | ¢ FG B33RIG-02
Hlode + GEM BS5D Link:ChIB2+ET Link+Adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEn dEm dE
L 1000, 00 -44,47 -31.47 -13.00 -43.68 -0.79 Peak
2 1024, 00 -52. 65 -38.65 -13.00 -51.92 -0.73 Peak
3 1048, 00 -49, 31 -36.31 -13.00 -48.56 -0.76 Peak
4 1084, 00 -53.52 -40.52 -13.00 -52. T3 -0.79 Peak
] L1684, 00 -52, 66 -39.56 -13.00 -5L.86 -0.7] Peak
B 1248, 00 -55, 20 -42,20 -13.00 -54. 44 -0,77 Peak
T 1334, 00 -50, 16 -37. 16 -13.00 -48,36 -0.80 Peak
g 1674, 00 -50, 88 -37.98 -13.00 -50.50 -0,48 Peak
9@ 2dz4. 00 -19. 98 -22.00  Z.00 Peak
19 2b08. 00 -48, 8] -33.81 -13.00 -49.08  Z.27 Peak
Remark:
1. #9: BT Signal
2.
Data: 10 File: D:\Projecti2007Q 141 111632813-02\Part22H\Co-locatiomGSM+BT.EMI (12}
OLeveH(IBI‘n} Date: 2007-03-16
FCC PART22:24
35 1
=4 3000 3400, 3800, 4200, 4600, 5000
Trace: (Discrete} Frequency {(MHz)
Site v DICHDG-RY

Comdi tiom
ENT

Trace: {Discrete}

¢ DICHDE-RY
+ HE-SPURTOUS YERTTCAL
i FLYEggk PCARith 5, 56 MCETTS, Rland| lahg

Frequency (MHz)

. WF-SPURTOUS VERTICAL
: FLYBook PCARith 3 50 MCEVFHv. Rland| labg

. and ET

Power o 1 20Vac/B0H:

Hodel o FCOBJERIG-N2

Hode ¢ GEM B30 Link;ChIB2+ET Tink+Adaptor

Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dEm db
[La 4868. 00 -38. ] -25. 11 -13.00 -47.895 9 85 Peak |
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Data: 11 File: D:\Projecti2007 Q141116328 13-02\Part22H\C o-location\GSM+BT.EMI %1%)
0 Level (dBm) Date; 2007-03-16
FCC PART22:24
-35

M

79 5000 5400. 5800. 6200. 6600, 7000

Frequency (MHz)

Trace: (Discrete}

Site : DICHDA-RY

Condi tion + HF-SPURTOUS WERTTCAL

ENT . FLYBook PCARith 3,50 MCEVTSv, Rland| labg
: and ET

Power v 120Vac/B0Rz

Hodel v FG BI2RI5-D2

Hode v GSM RS0 Link;ChIG9+ET Link+Adaptor

Remark There is no more obvious emission except the listings above.
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4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -17.19 -0.01
-20 16.90 0.01
-10 20.10 0.01
0 18.50 0.01
10 15.32 0.01 2.5 Passed
20 10.88 0.01
30 13.20 0.01
40 15.34 0.01
50 17.66 0.01
Test Mode : GSM850 (EDGE) CH189
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 34.00 0.02
-20 30.00 0.02
-10 -27.00 -0.01
0 -26.00 -0.01
10 26.00 0.01 25 Passed
20 -31.00 -0.02
30 28.00 0.01
40 33.00 0.02
50 39.00 0.02
Test Mode : PCS1900 (GSM) CH661
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 12.42 0.01
-20 19.12 0.01
-10 23.50 0.01
0 20.53 0.01
10 25.60 0.01 2.5 Passed
20 30.90 0.02
30 32.84 0.02
40 35.76 0.02
50 39.70 0.02
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Test Mode : PCS1900 (EDGE) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -20.00 -0.01
-20 -24.00 -0.01
-10 20.00 0.01
0 26.00 0.01
10 33.00 0.02 2.5 Passed
20 -24.00 -0.01
30 26.00 0.01
40 34.00 0.02
50 35.00 0.02
Test Mode : WCDMA Band V CH4182
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 20.00 0.01
-20 -18.00 -0.01
-10 22.00 0.01
0 -21.00 -0.01
10 26.00 0.01 2.5 Passed
20 28.00 0.01
30 -20.00 -0.01
40 24.00 0.01
50 -21.00 -0.01

Test Mode : WCDMA Band V (HSDPA) CH4182

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 29.00 0.02
-20 27.00 0.01
-10 32.00 0.02
0 25.00 0.01
10 -28.00 -0.01 2.5 Passed
20 -27.00 -0.01
30 26.00 0.01
40 31.00 0.02
50 -28.00 -0.01
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Test Mode : WCDMA Band Il CH9400
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 28.00 0.01
-20 -20.00 -0.01
-10 33.00 0.02
0 -24.00 -0.01
10 -22.00 -0.01 2.5 Passed
20 -19.00 -0.01
30 23.00 0.01
40 22.00 0.01
50 24.00 0.01
Test Mode : WCDMA Band 1l (HSDPA) CH9400
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -24.00 -0.01
-20 13.00 0.01
-10 -20.00 -0.01
0 -19.00 -0.01
10 30.00 0.02 25 Passed
20 24.00 0.01
30 28.00 0.01
40 -22.00 -0.01
50 -31.00 -0.02
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 25+5 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
12.6 11.5 0.01
BEP 10.8 0.01 25 Passed
14.5 11.6 0.01
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
12.6 33.0 0.02
BEP 43.0 0.02 25 Passed
14.5 27.0 0.01
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Test Mode : PCS1900 (GSM) CH661

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
12.6 34.7 0.02
BEP 32.8 0.02 2.5 Passed
145 35.6 0.02
Test Mode : PCS1900 (EDGE) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
12.6 28.0 0.01
BEP 32.0 0.02 2.5 Passed
145 40.0 0.02
Test Mode : WCDMA Band V CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
12.6 27.0 0.01
BEP 36.0 0.02 25 Passed
14.5 31.0 0.02
Test Mode : WCDMA Band V (HSDPA) CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
12.6 26.0 0.01
BEP 41.0 0.02 2.5 Passed
14.5 28.0 0.01
Test Mode : WCDMA Band || CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
12.6 42.0 0.02
BEP 31.0 0.02 2.5 Passed
145 24.0 0.01
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Test Mode : WCDMA Band Il (HSDPA) CH9400

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
12.6 26.0 0.01
BEP 31.0 0.02 2.5 Passed
14.5 24.0 0.01
Remark:
1. Normal Voltage=12.6V.
2. Battery End Point (BEP)=10.7 V.
SPORTON International Inc. Page No. . 144 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
Report Version : Rev. 01

FAX : 886-2-2696-2255
FCC ID : JYV-VMWI1BBHA



womonine. FCC TEST REPORT Report No. FG632813-02A
5 List of Measurement Equipments
. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 25, 2006 | Jul. 24, 2007
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 28, 2006 | Jun. 27, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 21, 2006 | Nov. 21, 2008
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 29, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 21, 2006 | Jul. 20, 2007
K (03CHO06-HY)
= Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2006 | Jul. 20, 2007
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | O ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
. Radiation
Power Meter Agilent E4416A GB41292344 N/A Feb. 08, 2007 | Feb. 08, 2008
(03CHO06-HY)
. Radiation
Power Sensor Agilent E9327A US40441548 N/A Feb. 08, 2007 | Feb. 08, 2008
(03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 554
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
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